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7.6.11 Antenna WF8 Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9]
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Plot 7-1242. Antenna WF8 (Peak & Average, Ch.36, 802.11n, MCS2) Plot 7-1245. Antenna WF8 (Peak & Average, Ch.40, 802.11n, MCS2)
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Plot 7-1243. Antenna WF8 (Peak & Average, Ch.36, 802.11n, MCS4) Plot 7-1246. Antenna WF8 (Peak & Average, Ch.40, 802.11n, MCS4)
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Plot 7-1244. Antenna WF8 (Peak & Average, Ch.36, 802.11n, MCS7) Plot 7-1247. Antenna WF8 (Peak & Average, Ch.40, 802.11n, MCS7)
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Plot 7-1248. Antenna WF8 (Peak & Average, Ch.60, 802.11n, MCS2)
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Plot 7-1249. Antenna WF8 (Peak & Average, Ch.60, 802.11n, MCS4)
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Plot 7-1250. Antenna WF8 (Peak & Average, Ch.60, 802.11n, MCS7)
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Plot 7-1251. Antenna WF8 (Peak & Average, Ch.64, 802.11n, MCS2)

Peak: 5352.00 MHz, 65.05 dBpV/m
Avg: 5350.00 MHz, 50.90 dBuV/m
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Plot 7-1252. Antenna WF8 (Peak & Average, Ch.64, 802.11n, MCS4)

Peak: 5350.00 MHz, 67.72 dBuv/m
Avg: 5350.25 MHz, 51.13 dBuV/m
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Plot 7-1253. Antenna WF8 (Peak & Average, Ch.64, 802.11n, MCS7)

FCC ID: BCGA2836
IC: 579C-A2836

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270067-11-R1.BCG

Test Dates:
12/06/202 - 02/20/2024

EUT Type:
Tablet Device

Page 446 of 595

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

Peak: 5470.00 MHz, 63.04 dBuV/m
Avg: 5457.25 MHz, 49.97 dBuv/m
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Plot 7-1254. Antenna WF8 (Peak & Average, Ch.100, 802.11n, MCS2)
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Plot 7-1255. Antenna WF8 (Peak & Average, Ch.100, 802.11n, MCS4)
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Plot 7-1256. Antenna WF8 (Peak & Average, Ch.100, 802.11n, MCS7)
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Plot 7-1257. Antenna WF8 (Peak & Average, Ch.104, 802.11n, MCS2)
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Plot 7-1258. Antenna WF8 (Peak & Average, Ch.104, 802.11n, MCS4)
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Plot 7-1259. Antenna WF8 (Peak & Average, Ch.104, 802.11n, MCS7)
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Plot 7-1260. Antenna WF8 (Peak & Average, Ch.108, 802.11n, MCS7) Plot 7-1263. Antenna WF8 (Peak, Ch.136, 802.11n, MCS4)
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Plot 7-1261. Antenna WF8 (Peak, Ch.132, 802.11n, MCS7) Plot 7-1264. Antenna WF8 (Peak, Ch.136, 802.11n, MCS7)
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Plot 7-1262. Antenna WF8 (Peak, Ch.136, 802.11n, MCS2)
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Plot 7-1265. Antenna WF8 (Peak, Ch.140, 802.11n, MCS2)

FCC ID: BCGA2836
IC: 579C-A2836

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270067-11-R1.BCG

Test Dates:
12/06/202 - 02/20/2024

EUT Type:
Tablet Device

Page 448 of 595

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace: ngHold RBWE 1 MHz 5726.75 MHz
PASS gz, WMz E51TdbuVim

1404

-

[N

o
'

Field Strength (dBuV/m)
-
o] (=]
(=] o

60

" " "

5700 5725 5750 5775 5800 5825

Frequency (MHz)
Plot 7-1266. Antenna WF8 (Peak, Ch.140, 802.11n, MCS4)
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Plot 7-1267. Antenna WF8 (Peak, Ch.140, 802.11n, MC7)
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Plot 7-1268. Antenna WF8 (Peak, Ch.149, 802.11n, MCS2)

5585 5620 5655 5900

Field Strength (dBuV/m) Field Strength (dBuV/m)

Field Strength (dBuv/m)

[ =
N @ W © B N
e © & & ©o o
| L | L | |

Trace: MaxHold
Detector: PK
Offset: 15.4dB

5644.85 MHz

RBWE 1 MHz
uB: 60.61 dBuV/m

3 MHz

PASS

SWT: 1.0ms

130 A
120 A
110 A
100 A
90 A
80 1
70 A
60
501 I I ! I I I I I !
5550 5585 5620 5655 5690 5725 5760 5795 5830 5865 5900
Frequency (MHz)
Plot 7-1269. Antenna WF8 (Peak, Ch.149, 802.11n, MCS4)
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Plot 7-1270. Antenna WF8 (Peak, Ch.149, 802.11n, MCS7)
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Plot 7-1271. Antenna WF8 (Peak, Ch.165, 802.11n, MCS2)
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Plot 7-1272. Antenna WF8 (Peak, Ch.165, 802.11n, MCS4)
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Plot 7-1273. Antenna WF8 (Peak, Ch.165, 802.11n, MCS7)
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Plot 7-1274. Antenna WF8 (Peak & Average, Ch.36, 802.11ax(SU), MCS2)
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Plot 7-1275. Antenna WF8 (Peak & Average, Ch.36, 802.11ax(SU), MCS4)

RBW: 1 MHz

PASS f;‘;;fgmet 1'4 7dB VBW: 3 MHz

Peak Offset: 14,1dB SWT: 1.0ms

Peak: 5150.00 MHz, 68.08 dBuV/m
Avg: 5149.50 MHz, 51.35 dBuV/m

1404

-

[N

o
L

-

o

o
\

o)
o
L

Field Strength (dBuv/m)

k]

e UL VU FDEPVEIN BRE & -

40 3

5025 5050 5075 5100 5125 5150 5175 5200 5225 5250 5275
Frequency (MHz)

Plot 7-1276. Antenna WF8 (Peak & Average, Ch.36, 802.11ax(SU), MCS11)
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Plot 7-1277. Antenna WF8 (Peak & Average, Ch.40, 802.11ax(SU), MCS2)
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Plot 7-1278. Antenna WF8 (Peak & Average, Ch.40, 802.11ax(SU), MCS4)
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Plot 7-1279. Antenna WF8 (Peak & Average, Ch.40, 802.11ax(SU), MCS11)

Peak: 5350.50 MHz, 67.85 dBuV/m
Avg: 5350.25 MHz, 48.97 dBuvV/m
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Plot 7-1280. Antenna WF8 (Peak & Average, Ch.60, 802.11ax(SU), MCS2)

Peak: 5353.75 MHz, 67.56 dBuv/m
Avg: 5350.00 MHz, 50.06 dBuV/m

PASS &b 1o VoM. 3 iz

Peak Offset: 15.6d8 SWT: 1.0ms
140 |

-

N

o
L

-

o

o
s

o)
o
L

Field Strength (dBuv/m)

=)}
=}
L

40 3

5225 5250 5275 5300 5325 5350 5375 5400 5425 5450 5475
Frequency (MHz)

Plot 7-1281. Antenna WF8 (Peak & Average, Ch.60, 802.11ax(SU), MCS4)
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Plot 7-1282. Antenna WF8 (Peak & Average, Ch.60, 802.11ax(SU), MCS11)

Peak: 5350.75 MHz, 61.86 dBuv/m
Avg: 5350.00 MHz, 51.06 dBuV/m
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Plot 7-1283. Antenna WF8 (Peak & Average, Ch.64, 802.11ax(SU), MCS2)
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Peak: 5350.00 MHz, 64.57 dBuV/m
Avg: 5350.50 MHz, 50.74 dBpv/m

PASS ;%((T:ffset 16.0dB \I}Ew % mnz
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Plot 7-1284. Antenna WF8 (Peak & Average, Ch.64, 802.11ax(SU), MCS4)

RBW: 1 MHz

PASS ::?:T:ffset 1’5 3¢p VBW: 3 MHz

Peak Offset: 15.6d8 SWT: 1.0ms
140 —]

Peak: 5350.25 MHz, 66.28 dBuV/m
Avg: 5350.00 MHz, 51.02 dBpv/m
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Plot 7-1285. Antenna WF8 (Peak & Average, Ch.64, 802.11ax(SU), MCS11)

RBW: 1 MHz

PASS :Tq(gffset 15.308 YBW: 3 MHz

Peak Offset: 15.1d6 SWT: 1.0ms

Peak: 5470.00 MHz, 63.01 dBuV/m
Avg: 5456.25 MHz, 49.91 dBuv/m
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Plot 7-1286. Antenna WF8 (Peak & Average, Ch.100, 802.11ax(SU), MCS2)

Peak: 5467.25 MHz, 63.04 dBuv/m
Avg: 5457.50 MHz, 49.96 dBuV/m

PASS Kffdg(gﬁset 15.508 \ngw: % mnz

eak Offset; 15.1dp SWT: 1.0ms
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Plot 7-1287. Antenna WF8 (Peak & Average, Ch.100, 802.11ax(SU), MCS4)

RBW: 1 MHz

PASS f\iﬂg(gﬁset 15,705 VBW: 3 MHz

Peak Offset: 15.1dB SWT: 1.0ms,

Peak: 5469.00 MHz, 63.08 dBuv/m
Avg: 5458.25 MHz, 48.88 dBuV/m
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Plot 7-1288. Antenna WF8 (Peak & Average, Ch.100, 802.11ax(SU), MCS11)

RBW: 1 MHz

PASS K‘ffﬂg{gﬂdset 145 308 VBW: 3 MHZ

Peak Offset: 15.1d8 SWT: 1.0ms

Peak: 5469.75 MHz, 61.64 dBuv/m
Avg: 5454.25 MHz, 49.23 dBuV/m
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Plot 7-1289. Antenna WF8 (Peak & Average, Ch.104, 802.11ax(SU), MCS2)
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Peak: 5469.75 MHz, 63.14 dBuV/m
Avg: 5459.50 MHz, 49.41 dBpv/m

PASS ;%((T:ffset 15.5dB \I}Ew % mnz

eak Offset: 15.1dp SWT: 1.0ms
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Plot 7-1290. Antenna WF8 (Peak & Average, Ch.104, 802.11ax(SU), MCS4)

RBW: 1 MHz

PASS ::?:T:ffset 1’5 adp VBW: 3 MHz

Peak Offset: 15.1d8 SWT: 1.0ms

Peak: 5468.75 MHz, 63.42 dBuV/m
Avg: 5453.50 MHz, 49.49 dBpv/m

140 A

-

N

o
L

@
=1
L

Field Strength (dBuV/m)
1
(=3
o

|

AR
AN,

40 A
5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595
Frequency (MHz)

Plot 7-1291. Antenna WF8 (Peak & Average, Ch.104, 802.11ax(SU), MCS11)

RBW: 1 MHz

PASS E‘:a(&fset 1’5 3gg VBW: 3 MHz

Peak Offset: 15.1d8 SWT: 1.0ms

Peak: 5466.75 MHz, 61.48 dBuV/m
Avg: 5451.25 MHz, 49.40 dBuV/m
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Plot 7-1292. Antenna WF8 (Peak & Average, Ch.108, 802.11ax(SU), MCS2)

Peak: 5469.25 MHz, 61.13 dBuv/m
Avg: 5439.00 MHz, 49.54 dBpuV/m

PASS K?fdg(gﬁset 15.4dB \I}gw % mnz
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Plot 7-1293. Antenna WF8 (Peak & Average, Ch.108, 802.11ax(SU), MCS4)

RBW: 1 MHz

PASS f\iﬂg(gﬁset 15,705 VBW: 3 MHz

Peak Offset: 15.1dB SWT: 1.0ms,

Peak: 5462.25 MHz, 62.81 dBuV/m
Avg: 5430.50 MHz, 49.69 dBuV/m
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Plot 7-1294. Antenna WF8 (Peak & Average, Ch.108, 802.11ax(SU), MCS11)

Trace: MaxHold RBW: 1 MHz
Detector: PK VBW: 3 MHz

5731.00 MHz

PASS

Offset: 15.5dB SWT. 1.0ms 62.69 dBuV/m
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Plot 7-1295. Antenna WF8 (Peak, Ch.132, 802.11ax(SU), MCS4)
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Trace: MaxHold RBW: 1 MHz 5725.75 MHz Trace: MaxHold RBW: 1 MHz 5726.00 MHz
Detector: PK VBW: 3 MHz Y Detector: PK VBW: 3 MHz 3
PASS Offset: 15.5dB SWT: 1.0ms 63.52 dBuV/m PASS Offset: 15.5dB SWT: 1.0ms 63.05 dBuY/m
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Plot 7-1296. Antenna WF8 (Peak, Ch.132, 802.11ax(SU), MCS11) Plot 7-1299. Antenna WF8 (Peak, Ch.136, 802.11ax(SU), MCS11)
Trace: MaxHold RBW: 1 MHz 5730.25 MHz Trace: MaxHold RBW: 1 MHz 5726.00 MHz
Detector: PK VBW: 3 MHz . Detector: PK VBW: 3 MHz )
PASS Offset: 15.5dB SWT: 1.0ms 63.52 dBuV/m PASS Offset: 15.5dB SWT: 1.0ms 63.51 dBuV/m
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Plot 7-1297. Antenna WF8 (Peak, Ch.136, 802.11ax(SU), MCS2) Plot 7-1300. Antenna WF8 (Peak, Ch.140, 802.11ax(SU), MCS2)
Trace: MaxHold RBW: 1 MHz Trace; MaxHold RBW: 1 MHz 5726.25 MHz
PASS Drace: Maxt San 3 MiE 5725.50 MHz PASS Detector: PK VBW: 3 MHz 63.51 dBuV/m
Offser; 15.5dB _ SWT. 1.0ms 63.16 dBuV/m Offset: 155d8  SWT: 1.0ms :
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Plot 7-1298. Antenna WF8 (Peak, Ch.136, 802.11ax(SU), MCS4) Plot 7-1301. Antenna WF8 (Peak, Ch.140, 802.11ax(SU), MCS4)
FCC ID: BCGA2836 Approved by:
. @ element MEASUREMENT REPORT ppro y
IC: 579C-A2836 (CERTIFICATION) Technical Manager

Test Report S/N: Test Dates: EUT Type:

X Page 454 of 595
1C2311270067-11-R1.BCG 12/06/202 - 02/20/2024 Tablet Device

V 10.5 12/15/2021
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.



@ clement

Trace: MaxHold RBW: 1 MHz 5726.50 MHz
Detector: PK VBW: 3 MHz )
PASS Offset: 15.5dB SWT: 1.0ms 62.99 dBuV/m
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Plot 7-1302. Antenna WF8 (Peak, Ch.140, 802.11ax(SU), MCS11)
Trace: MaxHold RBW: 1 MHz 5605.65 MHz
Detector: PK VBW: 3 MHz .
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Plot 7-1303. Antenna WF8 (Peak, Ch.149, 802.11ax(SU), MCS2)
Trace: MaxHold RBW: 1 MHz
PASS Detector: PK VBW: 3 MHz 5648.70 MHz
1304 Offset: 15.4dB SWT: 1.0ms 60.92 dBuV/m
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Plot 7-1304. Antenna WF8 (Peak, Ch.149, 802.11ax(SU), MCS4)
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Plot 7-1305. Antenna WF8 (Peak, Ch.149, 802.11ax(SU), MCS11)
Trace: MaxHold RBW: 1 MHz
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Plot 7-1306. Antenna WF8 (Peak, Ch.165, 802.11ax(SU), MCS2)
Trace: MaxHold RBW: 1 MHz 5993,15 MHz
Detector: PK VBW: 3 MHz
150 PASS Offset: 16.8dB SWT: 1.0ms 60.87 dBuV/m
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Plot 7-1307. Antenna WF8 (Peak, Ch.165, 802.11ax(SU), MCS4)
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Trace: MaxHold RBW: 1 MHz
PASS  petector: P& VBW: 3 MHz
Offset: 16.8dB SWT: 1.0ms

6003.30 MHz
60.89 dBuV/m
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Plot 7-1308. Antenna WF8 (Peak, Ch.165, 802.11ax(SU), MCS11)
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7.6.12 Antenna WF8 Radiated Band Edge Measurements (40MHz BW)

§15.407(b.1)(b.2) 815.205 §15.209; RSS-Gen [8.9]

PASS s . RBw: 1MHz  peak: 5148.25 MHz, 60.45 dBuv/m
P et Yok SWT: 1.0ms  Avg: 5149.50 MHz, 49.56 dBuV/m
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Plot 7-1309. Antenna WF8 (Peak & Average, Ch.38, 802.11n, MCS2)
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Plot 7-1310. Antenna WF8 (Peak & Average, Ch.38, 802.11n, MCS4)

PASS &, REW: 1Mz Peak: 5149.00 MHz, 65.44 dBuV/m
pdi Ofteer. 14 s SWT: 1.0ms__Avg: 5150.00 MHz, 50.71 dBuv/m
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Plot 7-1311. Antenna WF8 (Peak & Average, Ch.38, 802.11n, MCS7)

el RBW:E1MHZ - peak: 5143.25 MHz, 64.08 dBuv/m
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Plot 7-1312. Antenna WF8 (Peak & Average, Ch.46, 802.11n, MCS2)

PAS fetin " UBW 3mbe  Peak: 5150.00 MHz, 66.86 dBuV/m
Pegic Oifet: 14 i SWT: 1.0ms __Avg: 5150.00 MHz, 50.73 dBuv/m
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Plot 7-1313. Antenna WF8 (Peak & Average, Ch.46, 802.11n, MCS4)

PASS &, REW: 1Mz Peak: 5147.00 MHz, 67.15 dBuV/m
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Plot 7-1314. Antenna WF8 (Peak & Average, Ch.46, 802.11n, MCS7)
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PAS P Tce  RBWELMHZ - peak: 5359.50 MHz, 63.60 dBuV/m
peg et 13890 SWT: 1.0ms  Avg: 5350.25 MHz, 49.19 dBuv/m
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Plot 7-1315. Antenna WF8 (Peak & Average, Ch.54, 802.11n, MCS2)

PASS balfieC  RBWLIMHZ - peak: 5352.00 MHz, 66.08 dBuV/m
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Plot 7-1316. Antenna WF8 (Peak & Average, Ch.54, 802.11n, MCS4)
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Plot 7-1317. Antenna WF8 (Peak & Average, Ch.54, 802.11n, MCS7)
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Plot 7-1318. Antenna WF8 (Peak & Average, Ch.62, 802.11n, MCS2)
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Plot 7-1319. Antenna WF8 (Peak & Average, Ch.62, 802.11n, MCS4)
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Plot 7-1320. Antenna WF8 (Peak & Average, Ch.62, 802.11n, MCS7)
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Plot 7-1321. Antenna WF8 (Peak & Average, Ch.102, 802.11n, MCS2)
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Plot 7-1322. Antenna WF8 (Peak & Average, Ch.102, 802.11n, MCS4)

PASS Aukg'rra;ee( ©nsus VBW. 3 Mz Peak: 5465.00 MHz, 63.12 dBuV/m
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Plot 7-1323. Antenna WF8 (Peak & Average, Ch.102, 802.11n, MCS7)

PAS P Tce  RBWE1MHZ - peak: 5469.50 MHz, 63.38 dBuV/m
Beg et 1339 SWT: 1.0ms  Avg: 5456.50 MHz, 49.84 dBuv/m
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Plot 7-1324. Antenna WF8 (Peak & Average, Ch.110, 802.11n, MCS2)

PASS blalfnieC  RBWIMHZ - peak: 5469.25 MHz, 63.00 dBuV/m
pag, et 13498 SWT: 1.0ms  Avg: 5458.75 MHz, 49.27 dBuV/m
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Plot 7-1325. Antenna WF8 (Peak & Average, Ch.110, 802.11n, MCS4)

PASS Eﬁakgﬁ;&e{ ©nsus VEW. 3 Mz Peak: 5466.75 MHz, 63.20 dBuV/m
Pesi Otfeet: 15 1dm SWT: 1.0ms _Avg: 5456.25 MHz, 49.26 dBuV/m
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Plot 7-1326. Antenna WF8 (Peak & Average, Ch.110, 802.11n, MCS7)
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PASS & REW: 1Mz Peak: 5466.00 MHz, 60.51 dBuV/m
Beg et 1339 SWT: 1.0ms  Avg: 5452.50 MHz, 49.39 dBuv/m
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Plot 7-1327. (FCC Only) Antenna WF8 (Peak & Average, Ch.118,
802.11n, MCS4)

PASS bl RBWCLMHZ - peak: 5465.25 MHz, 61.28 dBuV/m
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Plot 7-1328. (FCC Only) Antenna WF8 (Peak & Average, Ch.118,

802.11n, MCS7)
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Plot 7-1329. (FCC Only) Antenna WF8 (Peak, Ch.126, 802.11n, MCS2)

Trace: MaxHold RBW: 1 MHz
PASS Detector: px VBW: 3 MHZ 5822.25 MHz

Offset: 16.0dB SWT: 1.0ms 62.06 dBuV/m
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Plot 7-1330. (FCC Only) Antenna WF8 (Peak, Ch.126, 802.11n, MCS4)
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Plot 7-1331. (FCC Only) Antenna WF8 (Peak, Ch.126, 802.11n, MCS7)

Trace: MaxHold RBW: 1 MHz
PASS  opetector: x VBW: 3 MHz 5726.75 MHz

Offset: 15.5d8 SWT: 1.0ms 63.28 dBuV/m
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Plot 7-1332. Antenna WF8 (Peak, Ch.134, 802.11n, MCS2)
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Plot 7-1333. Antenna WF8 (Peak, Ch.134, 802.11n, MCS4)

Trace: M.axHold RBWE 1 MHz 5725.25 MHz
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Plot 7-1334. Antenna WF8 (Peak, Ch.134, 802.11n, MCS7)
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Plot 7-1335. Antenna WF8 (Peak, Ch.151, 802.11n, MCS2)
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Plot 7-1336. Antenna WF8 (Peak, Ch.151, 802.11n, MCS4)
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Plot 7-1337. Antenna WF8 (Peak, Ch.151, 802.11n, MCS7)
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Plot 7-1338. Antenna WF8 (Peak, Ch.159, 802.11n, MCS2)
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Trace: MaxHold RBW: 1 MHz
PASS oDetector: px VBW: 3 MHz 5938.20 MHz
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Plot 7-1339. Antenna WF8 (Peak, Ch.159, 802.11n, MCS4)
Trace: MaxHold RBW: 1 MHz 5976.35 MHz
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Plot 7-1340. Antenna WF8 (Peak, Ch.159, 802.11n, MCS7)
PASS i;%;ki,'}zfg '1'4 e CEW? % m; Peak: 5150.00 MHz, 62.38 dBuV/m
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Plot 7-1341. Antenna WF8 (Peak & Average, Ch.38, 802.11ax(SU), MCS2)
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Plot 7-1342. Antenna WF8 (Peak & Average, Ch.38, 802.11ax(SU), MCS4)

PASS PiokTrmee  RBWE1MHZ - peak: 5149.50 MHz, 63.55 dBuV/m
pag Ork 1520 SWT. T.oms  Avg: 5150.00 MHz, 50.71 dBuv/m
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Plot 7-1343. Antenna WF8 (Peak & Average, Ch.38, 802.11ax(SU), MCS11)

PASS &, RBw:1MHz  peak: 5145.25 MHz, 68.21 dBuV/m
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Plot 7-1344. Antenna WF8 (Peak & Average, Ch.46, 802.11ax(SU), MCS2)
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